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TEST RESULT SUMMARY

UNITED STATES STANDARD 47 CFR PART 15, SUBPART C

MANUFACTURER NAME Lucent Technologies Nederland B.V.
NAME OF EQUIPMENT Orinoco Mini PCI-3A
MODEL NUMBER MPCI3A-20
MANUFACTURER ADDRESS Zadelstede 1-10

Nieuwegein, Zip: 3431 JZ, The Netherland
TEST REPORT NUMBER A2110352F01
TEST DATE 11 December 2000

According to testing performed at BABT Product Service, the above-mentioned unit is in compliance with the
electromagnetic compatibility requirements defined in United States Standard 47 CFR Part 15, Subpart C.

BABT Product Service reports apply only to the specific sample tested under stated test conditions. It is the
manufacturer's responsibility to assure the continued compliance of production units of this model. BABT Product
Service shall have no liability for any deductions, inferences or generalizations drawn by the client or others from
BABT Product Service issued reports.

As the responsible EMC Project/Division Managers, we hereby declare that the equipment tested at BABT Product

Service as specified above conforms to the requirements of United States Standard 47 CFR Part 15, Radio
Frequency Devices, Subpart C, Intentional Radiators.

Date: 19 December, 2000

o P
D -

Location: Santa Clara, California Frank Ibrahim Harry Ward
USA Engineer In Charge EMC and Radio Manager

IAGGHED‘ITED

Certificate No: 1212-01

Not Transferable
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Product Type

Orinoco Mini PCI-3A

Applicant

Lucent Technologies Nederland B.V.

Manufacturer
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License holder

Lucent Technologies Nederland B.V.

Address
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B Positive O Negative

A2110352F01

15

BABT Product Service is a joint venture between TUV Product Service, Inc. and BABT.

BABT Product Service reports apply only to the specific sample tested under stated test conditions. It is the

manufacturer’s responsibility to assure the continued compliance of production units of this model. BABT

Product Service shall have no liability for any deductions, inferences or generalizations drawn by the client
or others from BABT Product Service issued reports.

This report is the confidential property of the client. As a mutual protection to our clients, the public and
ourselves, extracts from the test report shall not be reproduced except in full without our written approval.
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EMISSIONS TEST REGULATIONS :
The emissions tests were performed according to the following regulations:
O - EN 50081-1 : 1992

O - EN 55011 : 1991 O - Group 1 O - Group 2
O - Class A O -Class B
O - EN 55013 : 1990

O - EN 55014-1 : 1993 O - Household appliances
O - Electric tools
O - Similar apparatus

O - EN 55014-1 : 1993 / Amendment Al : 1997
O - EN 55015 : 1993

O - EN 55015 : 1996
O - EN 55015 : 1996 / Amendment Al : 1997

O - EN 55022 / 1987 O - Class A O -Class B
O - EN 55022 / 1994 O - Class A O -Class B

O - Amendment Al : 1995 to EN 55022 : 1994
O - Amendment A2 : 1997 to EN 55022 : 1994

O - EN 55022 : 1998 O - Class A O - Class B
O - BS
O - vCCli O - Class A ITE O - Class B ITE

W - 47 CFR Part 15, Subpart C
W - 247
0O - 107(b) (Class A)
W - 107(a) (Class B)
0O - 107(e) O - Class A O - Class B (CISPR22)

O - 109(b) (Class A)
W - 109(a) (Class B)

0O - 109(g) O - Class A O- Class B (CISPR22)
O - AS/NZS 3548: 1995 O - Class A O - Class B
O - CISPR 11 (1997) O - Group 1 O - Group 2
O - Class A O - Class B
O - CISPR 22 (1997) O - Class A O -Class B
BABT PRODUCT SERVICE INC 4855 Patrick Henry Drive/ Santa Clara CA 95054 USA Tel: 408 748 Fax: 408 919

Building # 6 3585 0585
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Report No. A2110352F01

Environmental Conditions In The Laboratory:

Actual
Temperature: :25°C
Relative Humidity: 145 %
Atmospheric Pressure: :101.0 kPa
Power Supply Utilized:
Power supply system 2120V / 60 Hz / 1f

Symbol Definitions:

W - Applicable
O - Not Applicable

Description of EUT:

The ORINOCO MiniPCI radio module in combination with antennas connected
externally to the unit provides a wireless connection for portable and

mobile computers in accordance with IEEE standard 802.11 Direct Sequence
Spread Spectrum.

Operation is in the 2.4 GHz frequency band at 11 sub channels, 2412 thru
2462 MHz. The data rate is 11 Mbps with fallback rates of 5.5 Mbps, 2Mbps
and 1 Mbps. The operation is in accordance with IEEE 802.11.

The radio module will be installed in a standard Mini PCI card slot located
inside the PC.

Two antennas are factory installed in the screen of the PC. One of the
antennas is used as TX/RX antenna. The other is used as RX antenna. By
diversity switching the best receiving antenna is selected.

Measurement Methods

Measurements were made in accordance with ANSI C63.4:1992. All emissions measurements are fully automated.

For conducted emissions, the receiver is swept over the frequency range 450kHz to 30MHz using detector functions as
specified in CISPR 16. The measured levels from the receiver are then re-calculated taking into account the LISN and coax
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cable loss to derive the corrected level. This is then compared with the limits specified in FCC 47 CFR Part 15.107 to
determine the compliance of the EUT.

For radiated emissions, the receiver is swept over the frequency range 30MHz to 24GHz, while the turntable is rotated
through 360° and the anternna height is varied between 1m and 4m. The worst-case emission level is recorded for each
frequency and recorded for the full frequency range. The measured levels from the receiver are then re-calculated taking into
account the antenna gain, mast amplifier gain and coax cable loss to derive the corrected level. All peak emissions over the
limit are re-measured using the CISPR 16 quasi-peak detector, in any case the highest 15 peaks are re-measured.These are
then compared with the limits specified in FCC 47 CFR Part 15.247 and 15.205 where applicable to determine the
compliance of the EUT.
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Sample Calculations

These calculations are performed automatically by the control software prior to display. For radiated emissions the corrected
level is derived by taking into account the antenna gain, antenna mast amplifier and coax cable loss.

For example, assuming a receiver measurement of 50.0dbnV. Allowing for an antenna factor of 10.0dB/m, a mast amplifier
gain of 25dB and a cable loss of 0.64dB, the resultant corrected field strength would be calculated as follows:-

Receiver level = field strength - antenna factor + amplifier gain - cable factor
Corrected field strength = (Receiver level) + (Cable factor) - (Amp gain) + (Antenna factor)
=50.0 + 10.0 + 0.64 - 25
= 35.64dBnV/m
FCC limits are specified in mV for conducted emissions and mV//m for radiated emissions. These are converted to dbnV and

dBnV/m respectively by the control software before results are displayed, limits being converted accordingly. The conversion
factor is 20 logo(nV) = dBnV.
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Emissions Test Conditions: CONDUCTED EMISSIONS (Interference Voltage)

location:

The CONDUCTED EMISSIONS (INTERFERENCE VOLTAGE) measurements were performed at the following test

O - Test not applicable |

B - Test area no. 1 — Semi - anechoic absorber — lined chamber (80" x 44’ x 28)
O - Test area no. 2 — Shielded room (19’ x 19’ x 8")
O - Test area no. 3 — Fully — anechoic ferrite — lined chamber (24’ x 16’ x 11')

Test Equipment Used :

Model No. Description Manufacturer Serial No. Due Calib. Date

W - 85462A Receiver RF Section Hewlett Packard 3325A00161 5/1/01

W - 85460A RF Filter Section Hewlett Packard 3330A00160 5/1/01

O - ACLISN Line Impedance Stabilization Fischer Custom Communications 6A,6B 5/22/01
Network

O - ACLISN Line Impedance Stabilization Fischer Custom Communications 3A,3B 5/22/01
Network

m- ACLISN Line Impedance Stabilization Fischer Custom Communications  2A,2B,2C,2D 5/22/01
Network

O - ACLISN Line Impedance Stabilization Fischer Custom Communications  1A,1B,1C,1D 5/22/01
Network

O - ACLISN Line Impedance Stabilization Fischer Custom Communications 4A,4B 5/22/01
Network

O - ACLISN Line Impedance Stabilization Fischer Custom Communications 7A,7B 5/22/01
Network

O - DCLISN Line Impedance Stabilization Fischer Custom Communications 5A,5B 5/22/01
Network

O - DCLISN Line Impedance Stabilization Fischer Custom Communications 8A,8B 5/22/01
Network

O - NNLA 8120 Line Impedance Stabilization Rohde & Schwartz 8120490 -
Network

O - NNLA 8120 Line Impedance Stabilization Rohde & Schwartz 8120491 -
Network

O - NNLK 8121 Line Impedance Stabilization Rohde & Schwartz ~  emeeeeees s
Network

Remarks:
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Report No. A2110352F01

Emissions Test Conditions: RADIATED EMISSIONS (Magnetic Field)

|The RADIATED EMISSIONS (MAGNETIC FIELD) measurements were performed at the following test location:

|l - Test not applicable |

O - Test area no. 1 — Semi - anechoic absorber — lined chamber (80’ x 44’ x 28’)
O - Test area no. 2 — Shielded room (19’ x 19’ x 8")

O - Test area no. 3 — Fully — anechoic ferrite — lined chamber (24’ x 16’ x 11')
Testing was performed at a test distance of :

O - 3 meters
O - 10 meters

Test Equipment Used :

Model No. Description Manufacturer Serial No. Due Calib. Date
0O - 85462A Receiver RF Section  Hewlett Packard 3325A00161 5/1/01
0O - 85460A RF Filter Section Hewlett Packard 3330A00160 5/1/01
0O - 87405A RF Pre-Amplifier Hewlett Packard 3207A01433 9/25/01
O- HFH2-22 Loop Antenna Rohde & Schwarz 892665/019 -
Remarks:
Page 8 of 15
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Emissions Test Conditions: RADIATED EMISSIONS (Electric Field)

The RADIATED EMISSIONS (ELECTRIC FIELD) measurements, in the frequency range of 30 MHz-1000 MHz, were
tested in a horizontal and vertical polarization at the following test location :

O - Test not applicable |

B - Test area no. 1 — Semi - anechoic absorber — lined chamber (80" x 44’ x 28)

O - Test area no. 2 — Shielded room (19’ x 19’ x 8")

O - Test area no. 3 — Fully — anechoic ferrite — lined chamber (24’ x 16’ x 11')

Testing was performed at a test distance of :

H - 3 meters
O - 10 meters

Test Equipment Used :

Model No. Description Manufacturer Serial No. Due Calib. Date

W - 85462A Receiver RF Section  Hewlett Packard 3325A00161 5/1/01

W - 85460A RF Filter Section Hewlett Packard 3330A00160 5/1/01

W - 87405A RF Pre-Amplifier Hewlett Packard 3207A01433 9/25/01

m - CBL6111 Bilog Antenna Chase 1122 8/15/01

Remarks:
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Emissions Test Conditions: INTERFERENCE POWER

The INTERFERENCE POWER measurements were performed by using the absorbing clamp on the mains and
interface cables in the frequency range 30 MHz - 300 MHz at the following test location :

B - Test not applicable |

O - Test area no. 1 — Semi - anechoic absorber — lined chamber (80’ x 44’ x 28’)
O - Test area no. 2 — Shielded room (19" x 19'x 8")
O - Test area no. 3 — Fully — anechoic ferrite — lined chamber (24’ x 16’ x 11')

Test Equipment Used :

Model No. Description Manufacturer Serial No. Due Calib. Date
0O - MDS-21 Absorbing Clamp Rohde & Schwarz 20798 0 e
0O - 85462A Receiver RF Section Hewlett Packard 3325A00161 5/1/01
0O - 85460A RF Filter Section Hewlett Packard 3330A00160 5/1/01
Remarks:
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Emissions Test Conditions: RADIATED EMISSIONS (Electric Field)

The EQUIVALENT RADIATED EMISSIONS measurements in the frequency range 1 GHz - 24 GHz were performed in a
horizontal and vertical polarization at the following test location :

O - Test not applicable |

B - Test area no. 1 — Semi - anechoic absorber — lined chamber (80" x 44’ x 28)
O - Test area no. 2 — Shielded room (19’ x 19’ x 8")
O - Test area no. 3 — Fully — anechoic ferrite — lined chamber (24’ x 16’ x 11')

Testing was performed at a test distance of:
O - 1 meters
H - 3 meters

O - 10 meters

Test Equipment Used :

Model No. Description Manufacturer Serial No. Due Calib.
Date

W - 85462A Receiver RF Section  Hewlett Packard 3325A00161 5/1/01

W - 85460A RF Filter Section Hewlett Packard 3330A00160 5/1/01

W - 87405A RF Pre-Amplifier Hewlett Packard 3207A01433 9/25/01

H - A-AMF10009046 RF Pre-amplifier Miteq Inc. AMF-5D-010180-35-10P  4/5/01

m- 3115 Double Ridge Horn EMCO 9902-5686 11/22/01
Antenna

m- 3116 Waveguide Horn EMCO 9810-2405 12/21/00
Antenna

Remarks:
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Equipment Under Test (EUT) Test Operation Mode - Emissions Tests :
The equipment under test was operated under the following conditions during emissions testing:

O - Standby

O - Test Program (H - Pattern)

O - Test Program (Color Bar)

B - Test Program (Customer Specified), (Refer to appendix B)
O - Practice Operation

O - Normal Operating Mode

O -

Configuration of the equipment under test:
O - See Constructional Data Form in Appendix B - Page B2
B - See Product Information Form(s) in Appendix B - Page B2

The following peripheral devices and interface cables were connected during the testing: (Refer to appendix B)

O - Type :
O - Type :
O - Type :
O - Type :
O - Type :
O - Type :
O - Type :
O - Type :

O - Unshielded power cable
O - Unshielded cables
O - Shielded cables MPS.No.:

O - Customer specific cables
O -

O -
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Emissions Test Results:

|Conducted Emissions, 10/150/450 kHz - 30 MHz

W - PASS O - FAIL O - NOT APPLICABLE
Minimum limit margin (PK) 4.44 dB at 6.75 MHz
Maximum limit exceeding dB at MHz

Remarks: Limits shown in the results are in dBnV rather than nV.

Radiated Emissions (Magnetic Field), 10 kHz - 30 MHz

O - PASS O - FAIL B - NOT APPLICABLE
Minimum limit margin dB at MHz
Maximum limit exceeding dB at MHz

Remarks:

Radiated Emissions (Electric Field), 30 MHz - 1000 MHz

W - PASS O - FAIL O - NOT APPLICABLE
Minimum limit margin (PK) 9.7 dB at 703.75 MHz
Maximum limit exceeding daB at MHz

Remarks: Limits shown in the results are in dBnV rather than nV.

Interference Power at the Mains and Interface Cables, 30 MHz - 300 MHz

O - PASS O - FAIL B - NOT APPLICABLE
Minimum limit margin dB at MHz
Maximum limit exceeding dB at MHz

Remarks:

Equivalent Radiated Emissions, 1 GHz - 24 GHz

W - PASS O - FAIL O - NOT APPLICABLE
Minimum limit margin, (AV) - CH1 9.18 dB at 4824 MHz
Minimum limit margin, (PK) - CH6 5.98 dB at 4874 MHz
Minimum limit margin, (AV) - CH11 7.48 dB at 4924 MHz
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Maximum limit exceeding dB at MHz

Remarks:
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GENERAL REMARKS:

No modifications were necessary in order for the EUT to meet the emissions requirements.

SUMMARY:
All tests according to the regulations cited on page 3 were
W - Performed

O - Not Performed

The Equipment Under Test
W - Fulfills the general approval requirements cited on page 3.

O - Does not fulfill the general approval requirements cited on page 3.

Statement of Measurement Uncertainty

The data and results referenced in this document are true and accurate. There may be some degree or
level of measurement uncertainty. As EN 45001 does not allow recommendations to be included in the
test report, the reader is encouraged to request a copy of the BABT Product Service policy concerning
pass or fail judgment with respect to possible measurement uncertainties.

Equipment Received Date: On file
Testing Start Date: 11 December 2000
Testing End Date: 11 December 2000
- BABT PRODUCT SERVICE -
Engineer In Charge: Tester:
T“:‘“ —
Frank Ibrahim Kim Nguyen
(EMC Engineer) (EMC Technician)
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Emissions Results (1 —24) GHz, FCC 15.247 and 15.205, Horizontal Polarization, CH1 ON

Freq Receiver Amplifier Antenna Corrected Limit Margin
(MHz) | Ampl (dBuV) | Gain (dB) | Factor (dB/m) Ampl (dBuV/m) (dB)
(dBuV/m)

1000 49.2(PK) 46.0 24.4 27.6 53.98 -26.38
1019 52.4(PK) 45.9 24.4 30.9 53.98 -23.08
1039 49.4(PK) 45.8 24.5 28.1 53.98 -25.88
1059 44.7(PK) 45.8 24.6 23.5 53.98 -30.48
1380 42.2(PK) 44.9 25.4 31.28 53.98 -22.70
1407 43.4(PK) 44.8 25.5 24.1 53.98 -29.88
1854 54.9(PK) 44.7 27.3 37.5 62.60 -25.10
2059 41.9(PK) 44.6 28.0 25.3 62.60 -37.3

2411 98.3(PK) 44.6 28.6 82.6 137.00 -54.4

4824 54.5 (AV) 45.6 33.9 42.8 53.98 -11.18
7235 48.6 (PK) 45.3 375 46.8 62.60 -15.80

Emissions Results (1 —24) GHz, FCC 15.247 and 15.205, Vertical Polarization,CH1 ON

Freq Receiver Amplifier Antenna Corrected Limit Margin
(MHz) | Ampl (dBuV) | Gain (dB) | Factor (dB/m) Ampl (dBuV/m) (dB)
(dBuV/m)

1076 43.8 (PK) 46.3 24.6 22.1 53.98 -31.88
1209 44.3 (PK) 46.0 24.9 23.2 53.98 -30.78
1260 45.6 (PK) 45.8 25.1 24.9 62.60 -37.70
1300 45.0 (PK) 45.7 25.2 24.5 53.98 -29.48
1381 44.2 (PK) 45.9 25.4 23.7 53.98 -30.28
1808 52.7 (PK) 45.6 27.1 34.2 62.60 -28.40
2411 102.6 (PK) 44.6 28.6 86.6 137.00 -50.40
4824 56.5 (AV) 45.6 33.9 44.8 53.98 -9.18

7208 43.8 (PK) 45.3 36.8 35.3 62.60 -27.30
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Emissions Results (1 — 24) GHz, FCC 15.247 and 15.205, Horizontal Polarization,CH6 ON

Freq Receiver Amplifier Antenna Corrected Limit Margin
(MHz) | Ampl (dBuV) | Gain (dB) | Factor (dB/m) Ampl (dBuV/m)
(dBuV/m)

1019 54.3 (PK) 45.9 24.4 32.8 53.98 -21.18
1039 50.4 (PK) 45.8 24.5 29.1 53.98 -24.88
1614 50.0 (PK) 45.6 26.2 30.6 53.98 -23.38
1726 44.1 (PK) 45.5 26.7 25.3 66.50 -41.20
2436 103.5 (PK) 44.6 28.7 87.6 137.00 -49.40
4874 59.6 (AV) 45.6 34.0 48.0 53.98 -5.98
7295 52.5 (AV) 45.3 37.5 44.7 53.98 -9.28
9728 58.9 (PK) 45.3 38.4 52.0 66.50 -14.50

Emissions Results (1 —24) GHz, FCC 15.247 and 15.205, Vertical Polarization, CH6 ON

Freq Receiver Amplifier Antenna Corrected Limit Margin
(MHz) | Ampl (dBuV) | Gain (dB) | Factor (dB/m) Ampl (dBuV/m) (dB)
(dBuV/m)

1000 51.4 (PK) 46.0 24.4 29.8 53.98 -24.18
1341 47.5 (PK) 45.7 25.2 27.0 53.98 -26.98
1846 50.8 (PK) 44.7 27.3 334 66.50 -33.10
2438 102.4 (PK) 44.6 28.7 86.5 137.00 -50.50
4873 51.8 (AV) 45.6 34.0 40.2 53.98 -13.78
6017 42.9 (PK) 45.7 35.2 32.4 66.50 -34.10
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Emissions Results (1 —24) GHz, FCC 15.247 and 15.205, Horizontal Polarization,CH11 ON

Freq Receiver Amplifier Antenna Corrected Limit Margin
(MHz) | Ampl (dBuV) | Gain (dB) | Factor (dB/m) Ampl (dBuV/m) (dB)
(dBuV/m)
1001 48.6 (PK) 45.9 24.4 27.1 53.98 -26.88
1019 47.6 (PK) 46.0 24.4 26.0 53.98 -27.98
1910 40.9 (PK) 45.0 27.5 23.4 63.60 -40.20
2464 104.0 (PK) 44.7 28.7 88.0 137.00 -49.00
3083 39.3 (PK) 44.6 30.6 25.3 63.60 -38.3
4924 58.0 (PK) 45.7 34.2 46.5 53.98 -7.48
7370 50.3 (AV) 45.3 375 425 53.98 -11.48
9836 54.0 (PK) 45.3 38.4 47.1 63.60 -16.50

Emissions Results (1 —24) GHz, FCC 15.247 and 15.205, Vertical Polarization,CH11 ON

Freq Receiver Amplifier Antenna Corrected Limit Margin
(MHz) | Ampl (dBuV) | Gain (dB) | Factor (dB/m) Ampl (dBuV/m) (dB)
(dBuV/m)

1000 50.1 46.0 24.4 28.5 53.98 -25.48
1103 49.2 46.0 24.9 28.1 53.98 -25.88
1883 50.0 45.3 27.4 32.1 63.60 -31.5
2463 99.6 44.7 28.7 83.6 137.00 -53.4
3501 39.0 44.7 32.0 26.3 63.60 -37.3
4925 55.0 (AV) 45.7 34.2 43.5 53.98 -10.48
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Radiated Emissions Plots
(1-24)GHz - Horizontal Polarization
Radio Card installed in Dell Laptop Latitude C600, Model No. PPO1L
Channel 1

Page TD8 of TD249
Rev.No 1.0



Report No. A2110352F01

opsW ARl dMS ZHM BET MEA ZHY 281 M8 Sdd
ZHD BRE "1 Jd0LS <HIl A8 "1 lHY 1S
Agar av gy
ZHO| S B81@ "1
HAMEVYIA
I 1dWYS
L8RP At

Ngp @By gy
ZHD © BIB "1

b= B 4

=1

A1

NILIY Alap 2 281

43y D@

HTHO

Page TD9 of TD249

Rev.No 1.0



Report No. A2110352F01

oSl gBRl dMS
<HI a@gs "1 4d01s

ZH= 281 Mgna

ZH>

Bat

ME S3d
ZHa BBE "1

iéi%%g%%é

Aap ey [LE
ZH9 | 1 2y "1
MAMHE VYW

Agp By “LE ap
ZHO T LOF T UMW

B1 NALLY AfgPr B8 281

S5

1AV 1S

A71dKWVYS

JSHE B1

ot

i

 THD

Page TD10 of TD249

Rev.No 1.0



Report No. A2110352F01

oBRsil

BE21 4dMS

=HI Bes Tl Jd01US

ZHM gl MgaA

=H= B2l
2450 BEe 1

MEe S3Y

T

o

_537}%%§£§$3?

ST IO TR

A gp @8 8y
ZHO| 1 798 "1
NERVESRYIN

|

Map g5 "av

ZHT I #58 "1

TS

b= B

g 81

NILLY Aap B 281

=34

Ll S

IdNY S
/8P @1
oty
H ‘IH>

Page TD11 of TD249

Rev.No 1.0



Report No. A2110352F01

SoSW BEl JdMS ZHY BBL MEA ZHY @@l M8 S
zZHa 282 "2 4015 ZHE @86 "I LY¥VY.LS
= =

N gP BE6 [GE
=HE5 | '8 BSE =
= S Y
3 1dnYS
| s8R Al
_ ; _ ;
Aal8r wE "cE 8F B1 NILLV AfepP @ -z@t d3d 7
ZHI B BEE 2 dMW
j H'TH>

T

Page TD12 of TD249

Rev.No 1.0



Report No. A2110352F01

J3sW Al AMSs

ZHI BEE "2 4d01%

ZHH BET

M E

ZH

HEL M

B

3L

ZH9

&1 L

TR

i e - [

L

7%2%33

e ——

|
ATEGh BE 26
_ NLuim Alt "= |
f | “ HIMEY W
i L
W | |
F 21 NILLY Afige 201

Page TD13 of TD249

Rev.No 1.0



Report No. A2110352F01

4 1
3 B

9.

7 1E
L

-

MK R

cHi, H

T [
® O
x| |'5.'| !'I:'.
ol E
0
0
=0
=
i
N
=3
" B
=
=
E
=
1 N N
9 m o
B - N
m . -
& N
St S S -
| G) =
{ @
| & L
| n
Ll = 1. :
Ml
e =
L-':. I
T [IE:
.
'_
(1

Page TD14 of TD249
Rev.No 1.0



Report No. A2110352F01

228W 28T M5 ZHH BB1T M8A ZHH BEL MB =34
ZHT BEEl TE 4d0.L5 ZlS BPR T2 L4VLS

ZHa Bl "E

a01l%S
A2 a1
— | ] o
migr Bg "EE gr BRI NILLY AEPp BoLal 43y 7

ZHS E BEE = dHMW

VT ®

Rev.No 1.0

Page TD15 of TD249



Report No. A2110352F01

ZHo

ZHY @81 MEA

ZH

28 1
ZH9

Mg S3y
28T & Lavils

_ l-
<Kl BAT "=
LYV 1S
| 1Y S
sBP 81
== B TEE x T [ ¢ f =1 - T =3 _U__._‘d\
AR BE TEE BF BT NAlLLyY ANEPR B L3870 A3
ZHO £ EBE 'E MW ‘749
K7

T

Page TD16 of TD249

Rev.No 1.0



Report No. A2110352F01

oBsld AT AMS ZHY BET MEA ZH BERT M =S43E
NI”._ﬂm._n_.m.n:.n_:._m. NIm_h_mv.m.

= -
= =4
_
ZHD BBL E
“ 4015
A ER @2 EE P B1 NILLy Afgp @ L8t <433
Zie] 1 A52 E MK

Rev.No 1.0

Page TD17 of TD249



Report No. A2110352F01

ZHM BET1T MEAM prad W

B&Tl

Mg

5
21y

S3y
B@L E

u _

\.}.,.4..,. g @8 [EE

ZHO | 2 BEgd =

e s e Bl
WY S
/8P @1
e —— . _ . —
A8 HE8E "EE HEF BT NILLY AangR B aBT = 7

TH

Page TD18 of TD249

Rev.No 1.0



Report No. A2110352F01

SEsW aEL dMS ZHY B@1 mM8A ZHY @81 M8 sS3Y
ZHE BRE " dOLS ZHI AaRpAa TR LMY LS
|
| i
_ .
i !
E?1é3ié%3?Tfiiiiii%iﬁ%ﬁéﬁfﬁ%&l%fiﬁ&i?ﬁ?%ffifi?%£¥i§
| A ER B9 [EE
zra| 1 241 "%
e EETE
| bWV S
ol _
_ _ ==
R e o - P .
AERE W39 TEE HE d1 pELLY AWgph B 4l e = i
ZHT) T EAT " odMW =
. fTHO

T

Page TD19 of TD249

Rev.No 1.0



Report No. A2110352F01

JesW AT dAM5S ZH¥ BET o omEMA ZHY BAAT MmE S3H
ZHT PAag " d0Ols ZHT BEE "k 1d¥Y 1S
A e Shkaal Ul e T T R A R R R L L R
Algp g1 teeg
ZH9 rav v
HAME VW
F1diNY5S
S8F B
MAaRE s\ TEE B d MRl Y AVYEE | AT = B o) i
=HO T B T Gkl 1._,..:.ru

TH

Page TD20 of TD249

Rev.No 1.0



Report No. A2110352F01

ossw el JdMS ZHM @21 MEA ZHY @81 M8 S3Y
ZHs ggan " d01S ZHg 288 " LV LS
| o I
m pondbec e o
| e e gt A A Aty
I
FAURE =Tie i v Ll =5t
ZH9 | ¥ #E2
IV W
I _ |
_ s =
SR B
T g e — i ._ * ™ T .__Ilu__h“!-_.
ANgE Bs "EgQ g8 BT H3LLY sglP B EET = i
ZHZ T T=a T e

H'TH2

Page TD21 of TD249

Rev.No 1.0



min !

cHi, H

Report No. A2110352F01

M
]
{l
I..I.
@
& o
e
N ®
®
L~
O
b

B8

L

EM

ATTE

87, B By

& '4,4,2

La

>, =2B@

.
|

GH=
Ind

L2 |
=

=AMBLLE

START 4.

Page TD22 of TD249
Rev.No 1.0



Report No. A2110352F01

O3S H ﬁ
ZHO @8 g

Z

=

Bal MmE

s34

HZY BRa=2'T5

_ AT ER B9 [BE
| ZHD | L 24k °S
| =ER PR
|
NBR @39 "BE 8F B1 LY Algr B 281 434
ZH3 £ ZLP 7T 241N

T

Il =

3 1MWV S

8P 81
=
W32

Page TD23 of TD249

Rev.No 1.0



+ 1

-

cHl,H

Report No. A2110352F01

= |
T i
m L
o ]
&oa
(] &
B o oE
) il
m =
: . 2~
=0
|t =
7]
N
L
= b &
=
=)
(4] —
8|
=
3] m
gl -
=
il —
}
= N =
< L 3 N
3 {0 m R
= - Y
Bl B
i M &
T el ek =3
¥ il (& !
3] L= = K
. e B
o~ : il
5 id KO A
| o ® W0
= |10 5 L
/ i o
ul i
TN
i F
s i (£
- =
fa 2 <
=l 1 -J'I

Page TD24 of TD249
Rev.No 1.0



Report No. A2110352F01

o8sW @ET 4dMS ZHM BBl mgn ZHy 2Pl Mg S3Y
ZHO BE1 9 d01S Z2HI BRE 'S 1dY¥1lS

! A gP BE [SE
ZHAE 286 °5
I Y
|
A4 =
8P &
A gR e ~ge HF BT N3IL1LY }.}mﬂ B LR J34 QQ

H'TH2

Rev.No 1.0

Page TD25 of TD249



# O

cHL, H

Report No. A2110352F01

3 2
m (9
T 0
E_{] N I'.".'
& <+ E
In 0 &
m | &
| e
L | 45
—11:
| I =
M
i
e X
&
]
1 i
T
S m
e ]
Wl ! =
= |
= N =
o T ) E]
~ 9 B v
._J T“J:
o < | ©
-' vl o 2
© L < & M
| oA I T
[ = In | 3
Y|
=i | . ) w0
=10 |[_;.
Wl "
it} ]
1 % L
M ] |-
T £ {¥
Ll = <«
SRR € i
5 £n ]

Page TD26 of TD249
Rev.No 1.0



chni, #

Report No. A2110352F01

1
:|-|.¢

L BV
I3

=&
|
. 788

5

i &=

e . fl e
)
=0
=

L

FH=

&l
&

—
i

1B

1
|
|
i
il

®

=

|
.‘._."

TEN

E e

£ Ir\ 'j _\,
~ L3 m o7
.j | : _T_I = e
B} il =
= x  ® S

= | Lf 33 LD N
g i T =
| | = 1D S
- | 2 & 0
‘ . =0 o L
| oL

W]
Lt
o ™

&=
AMPLE
AR

he
L &

=T

=

Page TD27 of TD249
Rev.No 1.0



Report No. A2110352F01

A A
FE dBl

por R

ke

L [ R 1
e

MiKR

1l

R s

1
| B3

(¥ &)
LLlf P P
e B - =

aH=
W

Chi, H
19 B/
SAMPLE

=4

| 1]

RES

A
=
T |

Page TD28 of TD249
Rev.No 1.0



Report No. A2110352F01

=il AET JMS R R T MEN Z > A ME S3Y
e A 1 B2 ZHDl BEE
i i e -
i i o - o S n
|
Bl 2 iy
|
|
_ |
. | !
r | | i
| | |
L - i M SNTR |
| vige Bg (8 |
7 5] | L S "L |
| . ST E
_ 1
| = = = = —=——rx “
| _ [
| _
4 : — —
_ |
- =1, e Pl 0 ;

Page TD29 of TD249

Rev.No 1.0



- - gl

cpl, H

)

Report No. A2110352F01

Tt i
=[:!
I::
|:_|
oA
- — |8
) E
[~ 79
.]_ sl
- 3
=L
| =
¥
| |
|
|
I
—_——,. — | l'I.
=
| =
| =
|-:':
I\--"
N >
IJ_ 4 ]
| TN T
| L X
I - ] == - I el
Ly
. =
I'¥ '\:l"| | It_'!
Lol 00 o
- N BT 1=
rlm < , (7 m
"'4'.2 'I'T":I i)
o B L
Ll | Ul
R 1
(1 Jd 1
8] 0 i
= L
=5 jL

=
fre

Page TD30 of TD249
Rev.No 1.0



MR

cHi, H

g

Report No. A2110352F01

'I::I_J

|
v
K
P |
£
o
el
Bl
o]
oy
=
n=
A
[
-t
1
=
o
oy
Ll

Page TD31 of TD249
Rev.No 1.0



7%

cHy,H

Report No. A2110352F01

e e s

Page TD32 of TD249
Rev.No 1.0



o a2 &

1

cHe, H

Report No. A2110352F01

| I'x__

= |
I
&
2 | N |
. | _| - |
: L m

Ll
Lid
i % |-Li
T I
Li )
’ L.
[} =
= -
o ) =

164 1

o e
RIKEFE

el L

LERF II.
W L
L
u
in

B

Page TD33 of TD249

Rev.No 1.0



Report No. A2110352F01

2 o

TH

[ ...
A2 [QE
I... 1 I._ ..... —

Page TD34 of TD249

Rev.No 1.0



cHd. H

Report No. A2110352F01

%WWM%MFMMHW *L“‘w‘i‘w

Page TD35 of TD249
Rev.No 1.0



T

CcHI

Report No. A2110352F01

WNWWJ;MW,WWMMWNWWM‘WhM

Page TD36 of TD249

Rev.No 1.0



Report No. A2110352F01

memWM@MMWWMWWMWWM@waw,mwm

Page TD37 of TD249

Rev.No 1.0



Report No. A2110352F01

L L LA M e

CHY,

Page TD38 of TD249
Rev.No 1.0



Report No. A2110352F01

&x..?évfifﬁ,i%%,}jii%iﬁ_ig%}%é%

H TH2

Page TD39 of TD249

Rev.No 1.0



cHL , H

Report No. A2110352F01

I A Al - o

Page TD40 of TD249

Rev.No 1.0



CHL,

Report No. A2110352F01

wwqv,tMMMMMMM%@»mewWWMWMW

Page TD41 of TD249

Rev.No 1.0



cHi, H

Report No. A2110352F01

mm—.%wm-@Wmeuwmwwmmmwwww WA

Page TD42 of TD249
Rev.No 1.0



#

CHL,

Report No. A2110352F01

.ﬁh"-WW‘”%’*{r‘\*WWWWM%\WWWMM%WMM‘WFWWMM

Page TD43 of TD249
Rev.No 1.0



Report No. A2110352F01

I Pty aﬁbfﬁ%éﬁigiﬁ_}{%ﬁ?zééﬁtéiig

Page TD44 of TD249

Rev.No 1.0



Report No. A2110352F01

O S Ao s o

"

CHA,

Page TD45 of TD249

Rev.No 1.0



Report No. A2110352F01

AR g M b A b

cHi, H

Page TD46 of TD249

Rev.No 1.0



Report No. A2110352F01

L e ik A e A ke e AR A el )

Page TD47 of TD249

Rev.No 1.0



",

r
HL,

Report No. A2110352F01

TR Ty Ny e PP oo e o B v e

MWTM’* '

Page TD48 of TD249

Rev.No 1.0



Report No. A2110352F01

giég%éi?izgj%iijfigggﬁi

H TH2

Page TD49 of TD249

Rev.No 1.0



CHi, H

Report No. A2110352F01

ik b e b b

b A

Bty A o b

Page TD50 of TD249
Rev.No 1.0



cHl,H

Report No. A2110352F01

A A A bt AT s A s g e A

Page TD51 of TD249
Rev.No 1.0



CHl,

Report No. A2110352F01

memmwmwmfmwmwwmwwmw

Page TD52 of TD249

Rev.No 1.0



Report No. A2110352F01

el A Mt st o

Page TD53 of TD249
Rev.No 1.0



=

cHL,H

Report No. A2110352F01

A et A P, o

Page TD54 of TD249

Rev.No 1.0



H

cCHL, H

Report No. A2110352F01

A e g A M b B o oy

Page TD55 of TD249

Rev.No 1.0



Report No. A2110352F01

Hi b A ¥ o P byl Lt o

Page TD56 of TD249

Rev.No 1.0



Report No. A2110352F01

T - o e

gl Sk

eHl,

Page TD57 of TD249

Rev.No 1.0



Report No. A2110352F01

W U T W R A

o

TR o T

Page TD58 of TD249

Rev.No 1.0



cH1,H

Report No. A2110352F01

W,Wh.!\hWa{Jf-,Mniﬂh,nrha«i,'fW¢M&WWMMWAWWMWWWWWNMWW%

Page TD59 of TD249

Rev.No 1.0



Hi

Report No. A2110352F01

WM%WWHM%%W“MFMWW#M'W\‘W‘WW»MMMNWM&W,W#%

Page TD60 of TD249

Rev.No 1.0



i

L

Report No. A2110352F01

s oo g s

Page TD61 of TD249

Rev.No 1.0



-

W

Report No. A2110352F01

iy oot b Uy

Page TD62 of TD249

Rev.No 1.0



Report No. A2110352F01

BEa T

- Fih et Ty |

rar

dMsS
d01S

ZHY

Ge

MEA

Z

gBL Mg
o i e

53y
alats

g1

m

ZHD B@Z ‘L1
A 1S
| | |
|
— 4
A gR "OE gF Bl MNILLY Agl B L2810 =3

i e
s il

Aoy SR

b ala!

MY LS

=Y S

Page TD63 of TD249

Rev.No 1.0



Report No. A2110352F01

UosW HMET dMS ZHHY BEAT MEA =HHY ST e S84
“HA BESs 4T JdOLS ZHD BEs AT L8Y LS
| _
_

lig . _ |
g AL TR PR TR T Sl A A S LR A L W L Y b e T el b e

ATap
=51 [

1D

e
i
< | [
= | s

™~ M

[T

Ll o &

el N

_ . i P

SHP Bl

map Be s= 8P @1 N3LlY ACEP @ 2831 498 oY
ZUg B ALE AT MW H 'TH>

Rev.No 1.0

Page TD64 of TD249



Report No. A2110352F01

g ¥ — =2V B

ZH9

b=

H 1
!

M=

I LE

Z

gl

S A

ZH

55 )

=

HI Bps

ME 544

s O I -5

1%l I,

L1 TUTRLAL 3T

b Pkt L

I} &

(B

S I |

¥

W@ >
7o

e IN

3 1dkvY S

Arlgr Bz cov

Z 9

TIC

e 5835 4

Ak

i

=[S

&1

NILLY ATTHPE B C

Pt s

Page TD65 of TD249

Rev.No 1.0



Report No. A2110352F01

T

oBsw BT JdMS ZHM Pl maa ZHM @@L M8 S3Y
ZHD B@T1 "81 dOLS ZHg 208 "L1 L¥VLS
_
|
VR T M Pt T R AN N i TN T A Ay i
| T
_ _
ATGE BTV
—HO 1 Il "8I
: SAMEVIN
INdWYS
78R @7
| | ._ ¥
ANiEp BL v 2P @1 NILLY AlEPr g raBl  43H -
ZHD 1 128 81 YMW

Page TD66 of TD249

Rev.No 1.0



Report No. A2110352F01

sesw @Rl dMS ZHY 281 M8A ZHY B@l mg sS3Y
=HT BRERF 81 d0LS =ZHg a1l "8l LdadvlsS

)
<
|

x...,,,._ld. m_u
| | D @

"B
i v i

i@ 0
e

i
| b=
l
i

N8R Bs 1w 8P B1 N3ILLY AEP B 481 439

Rev.No 1.0

Page TD67 of TD249



Report No. A2110352F01

omsWw @Al dMS ZHY BEL MEA ZHY EA1 mE S3d
ZH5 PBRL 21T dO0L1LS ZH58 B "2 LEHV LS
B i “ S i
m 1
“ _ | m
- L
| i M __._.__-..n_. _
e ||
ANNHDR B2 2
| ST i GAd T8
== W
FIdWYS
/78P B1
AER B2 2y 80 @1 NILLY ACEPR 8281 4= mﬁ
ZHE E QL9 T8T MKW BT

-

Rev.No 1.0

Page TD68 of TD249



Report No. A2110352F01

DBsW FART dMS ZHM @81 MgaA ZHY @@l me S3d
ZHO BBEBE B1 40L1S ZHT PB4 Bl LHYLS
| .
|
i N [
| i i —- L
! _
- A ER B2 lev
EFHT ¥ SE6G 81
o i 1 B 2
_ _ L
_ . | 31NV S
FEP BT
_ i oy
Algap Bz TEvp P @1 NILLY Atar g tZ81 e 1) 7

ZHT ¥ GBS "81 YW HTH>

TH

Rev.No 1.0

Page TD69 of TD249



Report No. A2110352F01

oesSWw FGET AMS ZHY AR1 MSA ZHY @@L ME ST
ZHY BPE 'B1I 4H0l1% ZH0 BEAER TB1I O IEHY LS

NS By [2F

=HS B BER "B 1

H A= A
FTdHYS
8P a1
[ — P
Arigp SF @1 NILIY Adge Bzl 334 “H

Page TD70 of TD249

Rev.No 1.0



Report No. A2110352F01

SJnsW ARl dMS SHY BEBT mda 2 BET MEH S3y
ZHT @¥8 ‘B1 dOLS ZHD @PE 61 LIYLS
|
i I i i o |
NMerR gs ey
FHA B =Z8% B1
T Y A
FidWiw s
_ /ar @1
| | — J ) o
l=l= .ﬂm = BP 81 H3LILY ANHBR B8 AP T 3™ [x__r_\
Z2HT B ZEP BT W™K 1._.“1.;....

Page TD71 of TD249

Rev.No 1.0



Report No. A2110352F01

SH O EBEAT aM= 2H¥ AT mEA ZH¥ 881 M3 53+
g1 Jd0Ll% ZHD Ba@8 81 1YY LS

AP BS [Ev
w0 Ly e B e B
LT ) SIS Y
_
m WY S
s8R @1
aEp @S e g @1 NILlV Nige B APt A3 Dﬁ.
=ZHT] m.w.._ 19 "&51 2xn o
N H THD

- I
) W

Rev.No 1.0

Page TD72 of TD249



Report No. A2110352F01

DR2EW AT dMS ZHHY BBRT MA ZHH AR1 mE8 s34
=HI e B A0LS ZHE EHERE Bl 1HY LS
T _ ___
|
|
|
o - '
|
AR g6 (21
= £ @Al "ac
NER T
| . Rl . | FdWYS
|
_ S8R B1
}l__MU HG =t HF BT NN AEE BTLAST .n_m:..u D_,..._t
ZHI EY vB1 B2 NMW ;
H ‘T
e “..m.

]

Rev.No 1.0

Page TD73 of TD249



Report No. A2110352F01

oosSW @API dMS @a1 ZHY PE1 ME S3H
29 2@% @2 401S ZIHD BEZ 82 LYEVYLS
_ . _
|
|
|
Al BLe TETR
EHE £ QER "B
L SR= RV FERvAR
|
7 FIdNYS
7 SHE B
AhEgD @2 Ev ap NILLY AfEPr B z@l 433 o
ZHA 4 DEVY ‘g2 HMW H T D

Page TD74 of TD249

Rev.No 1.0



Report No. A2110352F01

DESW FGEZ AMS ZHMY PP MBA ZHY @RI Mg SId
ZHS BEE "I JdOLS ZHO BES B2 LNYLS
- 1
_
| |
¥ . - 1 . ¥ | d ' I
ni 10 B T T LT R AR AT T (R i AN rw v et SRR T e
Algp gz 2y
ZHD & 149 B2
o A Y
|
|
7 il . ERENES
_
_ ZER @1
e | o
rige g ey gF @1 NILINY Afdgr B csm1 g3y MY
ZHG © 129 °@B2 S9W B THD
-

Page TD75 of TD249

Rev.No 1.0



Report No. A2110352F01

SosSW PRZ dMS ZHY @aEl maa ZHY BPB1 MEH S3N
ZHE BEsS 12 J018 ZHTD 28 "18
!
N e T T AR, S T L A A Pt
= | =
= _ =
| ATEP B [EF
FHI @ 28 "12
| HMHY N
|
| |
I | —
|
| |
_
Arigr go "ev gp 51 MNILLVY ATERE B orET AT
T B EZ68E T TE M

Lorit 5

Page TD76 of TD249

Rev.No 1.0



B I._,-"-.-"'

Report No. A2110352F01

&
ogi=t=

#
22

T
I
:Illl. | 1 -

5
5

HH=

188

W

Ed
=

"'-,l" :

LoH=
B

=

7 5
(B oo
e
183

KER

=1 . bt
5 I'."'-\.ll

g

B

MA
RES

chi H
B
E:

18
S AMP

Frty] |

A

Page TD77 of TD249
Rev.No 1.0



Report No. A2110352F01

aBRSsU gRE dMS ZH B8a1 mgA ZHx BRI mE S3d
2HO AES "e2 . dOLS ZHO PAgETes LY LS

ANIER BY [P
. =HS: i S g "2
_ H3ME Y N
“ AV S
m
“ /882 21
| »
nige ey vy P @1 NILLV Atap g-zat  J3y Y
ZHT 8 SPe 22 W -
H "THD

v

Rev.No 1.0

Page TD78 of TD249



Report No. A2110352F01

cBRSW BEZ dMS ZHM BT MIA ZH> @81 m8 S3a
ZHY @es €2 401S ZHO B@S "Z2 LMYLS

=
i

i

_—

)

b~

<

[N
4
i
L
i,

]l el
LLif M Q)
\_’: £

EE:

2

2

e : 1 i T = s I P L T i
A = = 7 iy HF BE KNI LN ATYHER AR b s o P.u.
ZHT 5 TEDB 22 oMk

T

Rev.No 1.0

Page TD79 of TD249



CH1_ H

Report No. A2110352F01

:3 Iyt |'\\
3 T
18| L9
gs! L
& 0
£ (R
iy n E
¥ ff"' |
< no&
S M
o = S
i B
==
0 h
|
1
I ]
| i
== i = O
=)
]
{1l v
T
i = =
& &
st e 3
= . -
L = .
- N
- E =
< (o 1 = il
-t B B
- i1 %
il =t =— — T
18} : &
8] |':r“' {__z_: -T,_J N E:
] ] B A L
1 — e N =
[~ : ' (B
i 4| [T = &5
o | 'M".J i Lol
s I | J ' o
L — Rt fn
i M
i e L
m =l =
T [L ¥
L = o
% il =
el [0 3

Page TD80 of TD249
Rev.No 1.0



Report No. A2110352F01

SBRsEW @AHAE AMS ZH ABT mMan ZH> 281 ME =534
ZHI @8E “¥Z d0LS SnS See s ta
|
| 'l
|
|
i | 1
= | =
|
_
A glP B2 (S |
ZHD & 598 "E2 |
_ HIAMIVIA |
| |
| _ SHE
|
Alge B2 o 5P @1 NILLY A8RP B 281 =it
=HE 5 S957ES] 3N
4 H “THD

Page TD81 of TD249

Rev.No 1.0



Report No. A2110352F01

Radiated Emissions Plots
(1-24) GHz - Vertical Polarization
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Channel 1
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Radiated Emissions Plots
(1-24)GHz - Horizontal Polarization
Radio Card installed in Dell Laptop Latitude C600, Model No. PPO1L
Channel 6
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Radiated Emissions Data Plots
(1-24)GHz- Vertical Polarization
Radio Card installed in Dell Laptop Latitude C600, Model No. PPO1L
Channel 6
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Radiated Emissions Plots
(1-24)GHz - Horizontal Polarization
Radio Card installed in Dell Laptop Latitude C600, Model No. PPO1L
Channel 11
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Radiated Emissions Plots
(1-24)GHz- Vertical Polarization
Radio Card installed in Dell Laptop Latitude C600, Model No. PPO1L
Channel 11
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6 dB Bandwidth Measurement - Channel 1
Radio Card installed in Dell Laptop Latitude C600, Model No. PPO1L
BW =9.92 MHz
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6 dB Bandwidth Measurement - Channel 6
Radio Card installed in Dell Laptop Latitude C600, Model No. PPO1L
BW =9.62 MHz
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6 dB Bandwidth Measurement - Channel 11
Radio Card installed in Dell Laptop Latitude C600, Model No. PPO1L
BW =9.92 MHz
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